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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-150. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 116)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-151. Radiated Spurious Emissions 18GHz - 40GHz CDD Diversity (802.11ax(SU) — Ch.116,)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Antenna |Turntable | Analyzer Field .. .
Fr&[;'i'_li?w Detector ArEtH ;IDI' Height | Azimuth | Level [dﬁgfnl]_] Strength [ dlélr:,;tm] M[Tjrg]l n
[em] [degree] | [dBm] [dBpVim] H
| 11160.00 Average v - - -81.65 16.92 41.27 £3.98 -12.71
*1 11160.00 Peak v - - -70.24 1592 52 63 7398 -21.30
16740.00 Peak H - - -T2.63 24 .21 55.58 66.23 -9.65

Table 7-157. Radiated Measurements CDD Diversity
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-152. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 144)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Antenna |Turntable | Analyzer Field . .
Fre[ﬂt;lez;l{:}f Detector ﬁrEtH IE]DI' Height | Azimuth | Level [dﬁgfnl]_] Strength [ dlélr:,;tm] M;:jrﬂg; n
[cm] [degree] | [dBm] [dBpV/im] H
| 11440.00 Average v - - -82.62 16.67 41.05 £3.98 -12.93
| 11440.00 Peak v - - -T1.57 16.89 5232 73.98 -21.66
17160.00 Peaak v - - -71.81 24 54 5972 £8.23 -8.51

Table 7-158. Radiated Measurements CDD Diversity

1C2410210073-21.BCG

10/25/2024 - 1/2/2025

Tablet Device
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IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-153. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 149)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Antenna |Turntable | Analyzer Field .. .
Fre[:;l";lez?w Detector ATH nPr]DI. Height | Azimuth | Level [dﬁgfnll'] Strength [ dlélr;;tm] M;:jng; n
[em] [degree] | [dBm] [dBpVim] H
"1 11490.00 Average H - - -82 23 16.31 41.08 5398 -12.90
| 11490.00 Peak H - - -71.39 16.70 5232 73.98 -21.66
17235.00 Peak H - - TERL 24 61 5850 68.23 973

Table 7-159. Radiated Measurements CDD Diversity

1C2410210073-21.BCG

10/25/2024 - 1/2/2025

Tablet Device

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-154. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 157)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-155. Radiated Spurious Emissions 18GHz - 40GHz CDD Diversity (802.11ax(SU) — Ch.157, Pol. H)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Antenna |Turntable | Analyzer Field .. .
Fr&[’?l";lez?w Detector ATH !5]{)" Height | Azimuth | Level [dﬁgfnl]_] Strength [ dlélr:};tm] MEjng; n
[em] [degree] | [dBm] [dBpVim] H
| 11570.00 Average H - - -82.60 17.32 41.72 £3.98 -12.26
“| 11570.00 Peak H - - -71.20 17.32 5312 73.98 -20.86
17355.00 Peak v - - -71.90 24.00 5910 66.23 -9.13

Table 7-160. Radiated Measurements CDD Diversity

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
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Plot 7-156. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 165)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Antenna |Turntable | Analyzer Field .. .
Fre[zl':rz?w Detector ArEtH npqol' Height | Azimuth | Level [dﬂgfnll_] Strength [ dlélr;;tm] M[a:jrg]l n
[cm] [degree] | [dBm] [dBpV/im] H
*| 11650.00 Average v - - -83.06 17.87 41.81 £3.98 1217
| 11650.00 Peak v - - -71.04 17.06 h3.02 73.98 -20.96
17475.00 Peaak H - - -T2.78 25 56 5979 £8.23 -8.44

Table 7-161. Radiated Measurements CDD Diversity

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
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7.6.3  Simultaneous TX Radiated Spurious Emissions Measurements
Description LTE (Band 41) Bluetooth 802.11a/n/ac/ax 5GHz
Antenna Antenna 3a Antenna 3a Antenna 3a
Channel 40630 78 36
Operating Frequency (MHz) 2595 2480 5180
Mode/Modulation QPSK/1RB/20MHz GFSK iPA 802.11n
Table 7-162. Worst Case Simultaneous Transmission Configuration
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Plot 7-157. Radiated Spurious Emissions Simultaneous Transmission (1-18GHz)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
80 Horizonta SWT: 88.0ms
. 701
E
2
o 60 A
=
250
p
a » ' | i T T SN TE A bkt b i bl .Iu"‘*‘\ Uk, b
T 401 Pt e ; i bl it s Ao e o i e
30 1
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)

Plot 7-158. Radiated Spurious Emissions Simultaneous Transmission (Above 18GHz)
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. EIRP
Ant. Pol. Antgnna Turptable A AFCL I Spurious Limit Margin

Frequency [MHz] Height | Azimuth [ Level Strength o
[HV] o Geaes] | EET [dBm] [dBuV/m] Emission [dBm] [dB]

Level [dBm]

5172.00 - - - -80.05 17.98 44.9 -50.29 -25.00 -25.29
7758.00 V 259 141 -72.73 11.82 46.1 -49.14 -25.00 -24.14
12930.00 - - - -82.84 20.12 44.3 -50.95 -25.00 -25.95
2374.00* - - - -77.74 12.22 41.5 -53.75 -25.00 -28.75
2692.00* H 140 210 -62.51 19.05 63.5 -31.69 -25.00 -6.69

Table 7-367. LTE Harmonics and Intermodulation (*) Emissions Measurements in Simultaneous
Transmission Mode

Ant. Pol. Antgnna Tur_ntable Analyzer AECL Field Limit Margin
Frequency [MHz] | Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m]| [dB]
[cm] [degree] [dBm] [dBuV/m]
10360.00 Peak - - - -72.06 16.28 51.22 68.20 -16.98
. 15540.00 Awgy - - - -83.43 23.00 46.57 53.98 -7.41
15540.00 Peak - - - -72.41 23.00 57.59 73.98 -16.39

Table 7-367. UNIl Harmonics Emissions Measurements in Simultaneous Transmission Mode

Antenna Turntabl Analyzer Field
Frequency [MHz] | Detector Ant. Pol. Height € Le\)//;l AFCL Strlen th Limit Margin
quency [HIV] 9 | Azimuth [dB/m] 91N raBpvim]|  [dB]
[cm] [dBm] [dBpV/m]
[degree]
4960.00 Peak - - - -69.04 17.06 55.02 73.98 -18.95
7440.00 Peak - - - -70.48 12.25 48.77 73.98 -25.21
12400.00 Peak - - - -72.44 19.38 53.94 73.98 -20.04

Table 7-367. Bluetooth Harmonics Measurements in Simultaneous Transmission Mode

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
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7.6.4  Antenna 3c Radiated Band Edge Measurements (20MHz BW)

PASS Peak Trace sgw :,1, Mﬁi Peak: 5149.50 MHz, 67.14 dBuV/m
fvg, Offset: 16148 SUT'  ome  Avg: 5150.00 MHz, 51.00 dBuV/m
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Plot 7-159. Antenna 3c (Peak & Average, Ch.36, 802.11n, MCS7)

PASS &g Row:1MHz  Peak: 5149.00 MHz, 63.83 dBuV/m
pug, Ofiser: 10048 SWT: 1.0ms  Avg: 5150.00 MHz, 48.67 dBuV/m
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Plot 7-160. Antenna 3c (Peak & Average, Ch.40, 802.11n, MCS7)

PASS G dps REW: 1MHz  peak: 5350.50 MHz, 61.34 dBuV/m
P Ol 33548 SWT: 1.01ms Avg: 5448.25 MHz, 47.97 dBuV/m
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Plot 7-161. Antenna 3c (Peak & Average, Ch.60, 802.11n, MCS7)

PASS & des BEW: 1Mz peak: 5351.25 MHz, 67.50 dBuV/m
fvg, Offset: 20498 SWT: 1.0me  Avg: 5350.00 MHz, 50.69 dBuV/m
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Plot 7-162. Antenna 3c (Peak & Average, Ch.64, 802.11n, MCS7)

PASS &g Row:1MHz  Peak: 5469.75 MHz, 60.79 dBuV/m
pug, Ofiser: 10808 SWT: 1.0ms  Avg: 5422.75 MHz, 48.13 dBuV/m
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Plot 7-163. Antenna 3c (Peak & Average, Ch.100, 802.11n, MCS7)

PASS Peak Trace cgw 1 mHg Peak: 5469.00 MHz, 62.82 dBuV/m
Avg, Offset: 16948 (0" 3 Ome  Avg: 5419.25 MHz, 48.32 dBuV/m
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Plot 7-164. Antenna 3c (Peak & Average, Ch.104, 802.11n, MCS7)
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Plot 7-165. Antenna 3c (Peak & Average, Ch.108, 802.11n, MCS7) Plot 7-168. Antenna 3c (Peak, Ch.140, 802.11n, MCS7)
Trace: M‘:ixHoId RBWE 1 MHz 5782.50 MHz Trace: M‘:ixHoId RBWE 1 MHz 5746.35 MHz
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Plot 7-166. Antenna 3c (Peak, Ch.132, 802.11n, MCS7) Plot 7-169. Antenna 3c (Peak, Ch.149, 802.11n, MCS7)
Trace: MaxHold  RBW: 1 MHz 5725.25 MHz Trace: MaxHold  RBW: 1 MHz 5826.20 MHz
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Plot 7-167. Antenna 3c (Peak, Ch.136, 802.11n, MCS7) Plot 7-170. Antenna 3c (Peak, Ch.165, 802.11n, MCS7)
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Plot 7-171. Antenna 3c (Peak & Average, Ch.36, 802.11ax(SU), MCS11)

VBW: 3 MHz
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Plot 7-172. Antenna 3c (Peak & Average, Ch.40, 802.11ax(SU), MCS11)

PASS &g Row:1MHz  Peak: 5351.00 MHz, 63.45 dBuV/m
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Plot 7-173. Antenna 3c (Peak & Average, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-174. Antenna 3c (Peak & Average, Ch.64, 802.11ax(SU), MCS11)

VBW: 3 MHz

PASS Peak Trace RBW: 1 MHZz  peak: 5469.50 MHz, 62.45 dBuV/m
fvg, Offset: 16948 SUT'  ome  Avg: 5386.50 MHz, 48.16 dBuV/m
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Plot 7-175. Antenna 3c (Peak & Average, Ch.100, 802.11ax(SU),

MCS11)
i Al RBW:1MHZz  peak: 5469.50 MHz, 63.39 dBuV/m
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Plot 7-176. Antenna 3c (Peak & Average, Ch.104, 802.11ax(SU),
MCS11)
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PASS g dps Row:1MHz  Peak: 5469.75 MHz, 60.99 dBuV/m
A3 Qe 167 SWT: T.oms _Avg: 5452.75 MHz, 48.16 dBuV/m
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Plot 7-177. Antenna 3c (Peak & Average, Ch.108, 802.11ax(SU),
MCS11)
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Plot 7-178. Antenna 3c (Peak, Ch.132, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz ? MH.
PAS S Detector: PK VBW: 3 MHz (55275.23630d0buV/fn

Offset: 16.6dB SWT: 1.0ms
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Frequency (MHz)

Plot 7-179. Antenna 3c (Peak, Ch.136, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725 50 MHZ
Detector: PK VBW: 3 MHz :
PASS Offset: 16.5dB SWT: 1.0ms 61.82 dbuV/m
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Frequency (MHz)

Plot 7-180. Antenna 3c (Peak, Ch.140, 802.11ax(SU), MCS11)

5744.25 MHz

PASS Gt imwius
7 : 117.94 dbuV/m

Offset: 17.9dB SWT: 1.0ms
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Frequency (MHz)

Plot 7-181. Antenna 3c (Peak, Ch.149, 802.11ax(SU), MCS11)

5824.10 MHz

PASS Lmiesee imuius
8 : 117.04 dbuV/m

Offset: 18.1dB SWT: 1.0ms
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Plot 7-182. Antenna 3c (Peak, Ch.165, 802.11ax(SU), MCS11)
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7.6.5 Antenna 3c Radiated Band Edge Measurements (40MHz BW)

PASS Peak Trace \'}gv"gf % mg Peak: 5148.50 MHz, 65.57 dBuV/m
Avg Ofcer 16148 (O T Ome Avg: 5148.25 MHz, 50.30 dBRV/m
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5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-183. Antenna 3c (Peak & Average, Ch.38, 802.11n, MCS7)

PASS it ReW: 1MHz  peak: 5149.00 MHz, 64.48 dBuV/m
Pedi Qe 1355 SWT: T.oms  Avg: 5147.75 MHz, 50.31 dBuV/m
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Plot 7-184. Antenna 3c (Peak & Average, Ch.46, 802.11n, MCS7)

PASS &g RBW: 1Mtz peak: 5356.00 MHz, 64.13 dBuV/m
pyg, Offset: 20598 SWT: 1.0ms  Avg: 5354.25 MHz, 50.01 dBuV/m
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Plot 7-185. Antenna 3c (Peak & Average, Ch.54, 802.11n, MCS7)

PASS Peak Trace sgw g m§ Peak: 5350.00 MHz, 65.57 dBuV/m
pug, Offset 20508 SWT: 1.0ms__Avg: 5350.50 MHz, 51.17 dBuV/m
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Plot 7-186. Antenna 3c (Peak & Average, Ch.62, 802.11n, MCS7)

PASS it ReW: 1MHz  peak: 5469.00 MHz, 62.92 dBpV/m
pug, Ofiser: 10808 SWT: 1.0ms  Avg: 5419.00 MHz, 48.14 dBuV/m
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Plot 7-187. Antenna 3c (Peak & Average, Ch.102, 802.11n, MCS7)

e RBW: 1 MHZ  peak: 5468.25 MHz, 63.46 dBuV/m
PASS Avg. Offset: 20,808 YBW: 3 MHz
P et 20,898 SWT: 1.0ms  Avg: 5459.50 MHz, 48.35 dBuV/m
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Plot 7-188. Antenna 3c (Peak & Average, Ch.110, 802.11n, MCS7)
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eak Trace RBW: 1 MHZ  peak: 5465.00 MHz, 61.83 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5725.25 MHz
PASS 5 i 1oem Vo S48 0535275 itz 48,52 dBvim PASS geemenc” i 62.88 dbuV/m
140 140 4
E E
3120 3 1201
= =
£ 100 =
& 2 100 1
g g
& 80 =
E E 80 4
60 A | T /,/ = [\‘
PR, P VS M S 60 4 - "
40 T T T T T T T T T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-189. (FCC Only) Antenna 3c (Peak & Average, Ch.118, 802.11n, Plot 7-192. Antenna 3c (Peak, Ch.134, 802.11n, MCS7)
MCS7)
Trace: M‘:ixHoId RBWE 1 MHz 5648.00 MHz
PAGE [uesen sy 5838.00 MHz PASS tpeenn " Jmwoin 62.10 dbuV/m
Offset: 17,398 SWT: 1.0me. 59.66 dbuV/m e
120 1
140 1 £ 1101
£ 3
3 120 § 1007
g g %0
§1oo~ 2 801
& 3 704
3 804 604
60 1 - A 50 4
: | ! ! ! ! ' ! 1 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 Frequency (MHz)
Frequency.(MHiz) Plot 7-193. Antenna 3c (Peak, Ch.151, 802.11n, MCS7)
Plot 7-190. (FCC Only) Antenna 3c (Peak, Ch.118, 802.11n, MCS7)
Trace: MaxHold  RBW: 1 MHz 5937.50 MHz
PAGS Mtiecen [Eyiu 5725.50 MHz PASS petecontx *  yow:3utz 59.32 dbuV/m
Offset: 16,508 SWT: 1.0ms. 62.88 dbuV/m 130
120 1
140 1 E 110
—_ >
§ 1201 S0
Sl £ 90
£ <
100 { S 804
b 12l
& 2 701
= 80 =
& 60 1
60 1 ‘L‘N—‘ 501 T T T T T T T T 3
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 Frequency (MHz)
Frequency (Mtiz) Plot 7-194. Antenna 3c (Peak, Ch.159, 802.11n, MCS7)
Plot 7-191. (FCC Only) Antenna 3c (Peak, Ch.126, 802.11n, MCS7)
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PASS 5t . 1oan vBMW: 3 Mz Peaki 5149.75 MHz, 63.96 dBuv/m
Pagk Ofeet: 12 adp SWT: 1.0ms _ Avg: 5149.25 MHz, 50.90 dBuV/m
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Plot 7-195. Antenna 3c (Peak & Average, Ch.38, 802.11ax(SU), MCS11)

verage Tr RBW: 1MHz  peak: 5148.50 MHz, 66.21 dBUV/m
Peak Trace . t
PASS Aid, girei 195 YO 2.0me  Avg: 5148.75 MHz, 51.10 dBuV/m
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Plot 7-196. Antenna 3c (Peak & Average, Ch.46, 802.11ax(SU), MCS11)

PASS hitipe RBW: 1MHz  peak: 5352.25 MHz, 65.80 dBuV/m
B et 20098 SwT: 1.0ms _ Avg: 5351.75 MHz, 51.21 dBuV/m
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Plot 7-197. Antenna 3c (Peak & Average, Ch.54, 802.11ax(SU), MCS11)

Plot

PASS jitf s oc0s vBMW: 3 Mz Peaki 5353.50 MHz, 65.94 dBpv/m
e e 2 o SWT: 1.0ms _ Avg: 5350.00 MHz, 50.55 dBuV/m

140 4———
£
£ 120
>
g
= 100
5
s
& 80
=
]
& 60 MAL

40 I
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)
7-198. Antenna 3c (Peak & Average, Ch.62, 802.11ax(SU), MCS11)

. . RBW: 1 MHZz  peak: 5470.00 MHz, 63.07 dBuV/m
Peak Trace o %
PASS Avg. offser. 16.908 VEW: 3MHZ ) 05451 50 MHz, 48.33 dBuV/m
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Plot 7-199. Antenna 3c (Peak & Average, Ch.102, 802.11ax(SU),
MCS11)

RBW: 1 MHz  peak: 5469.50 MHz, 63.34 dBuV/m

Peak Trace .
PASS Avg. Offser. 16,78 VB 3MHZ ) 0 '5459.75 MHz, 48.29 dBuV/m
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Plot 7-200. Antenna 3c (Peak & Average, Ch.110, 802.11ax(SU),
MCS11)
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iy o RBW: 1 MHZ  pesk: 5469.75 MHz, 62.21 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5728.50 MHz
PASS 55 i yom Vo 34 (05315775 ks, 48,57 dBuvim PASS Seemerl’ i 63.05 dbuV/m
140 140 4
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Frequency (MHz) Frequency (MHz)
Plot 7-201. (FCC Only) Antenna 3c (Peak & Average, Ch.118, Plot 7-204. Antenna 3c (Peak, Ch.134, 802.11ax(SU), MCS11)
802.11ax(SU), MCS11)
Trace: M‘:ixHoId RBWE 1 MHz 5645.55 MHz
PASS facumedon  hawlm 5742.00 MHz PASS Ot 17798 SWT. T.ome 61.86 dbuV/m
Offset: 16.798 SWT: 1.0me. 60.21 dbuV/m 10
120 4
1404 € 1101
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%. 100 4 E 80
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= 801 -
= 60 1
60 3 50 4
: | ! ! ! ! ' ! 1 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 Frequency (MHz)
Frequency.(MHiz) Plot 7-205. Antenna 3c (Peak, Ch.151, 802.11ax(SU), MCS11)
Plot 7-202. (FCC Only) Antenna 3c (Peak, Ch.118, 802.11ax(SU),
MCS11)
Trace: MaxHold  RBW: 1 MHz 5958.85 MHz
PASS g, WM 5950 dbuvim
Trace: MaxHold  RBW: 1 MHz 5727.00 MHz
PASS gieaoric, MW iMe 8238 dbuvim
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5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 Plot 7-206. Antenna 3c (Peak, Ch.159, 802.11ax(SU), MCS11)
Frequency (MHz)
Plot 7-203. (FCC Only) Antenna 3c (Peak, Ch.126, 802.11ax(SU),
MCS11)
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7.6.6

Peak: 5147.75 MHz, 66.61 dBuV/m

Pegk Offcet: 16,048 SWT: 1.0ms _ Avg: 5149.50 MHz, 51.17 dBuV/m
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Plot 7-207. Antenna 3c (Peak & Average, Ch.42, 802.11ac, MCS9)

PASS Av: Offser 13908 YBW: 3 MHz

Peak Offset: 13.1dg SWT: 1.0ms

RBW: 1 MHz  peak: 5364.50 MHz, 66.67 dBuV/m

Avg: 5361.00 MHz, 50.93 dBpuV/m
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Plot 7-208. Antenna 3c (Peak & Average, Ch.58, 802.11ac, MCS9)

Peak Trace
Avg. Offset: 17.2d8 YBW: 3 MHz
PASS Pedk Offéet: 16,745 SWT: 1.0ms

RBW: 1MHZ  peak: 5465.50 MHz, 63.09 dBuV/m

Avg: 5457.00 MHz, 48.37 dBuV/m

Antenna 3c Radiated Band Edge Measurements (80MHz BW)

PASS Ava, Offset: 16.7d8 sgw; 31! mn§

Peak: 5469.75 MHz, 63.17 dBuV/m

PASS ki oS iz
Ay Otieat. 16.7d8 : Avg: 5459.50 MHz, 48.57 dBuV/m

Peak Offset: 16.1d8 SWT: 1.0ms
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Plot 7-210. (FCC Only) Antenna 3c (Peak & Average, Ch.122, 802.11ac,

MCS9)
Trace: MaxHold RBW: 1 MHz 5728.90 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 16.6d8 SWT: 1.0ms 63.19 dbuV/m
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Plot 7-211. (FCC Only) Antenna 3c (Peak, Ch.122, 802.11ac, MCS9)

Trace: MaxHold RBW: 1 MHz
VB

Detector: PK W: 3 MHz 5647.65 MHz

PASS

Offset: 17.7dB

SWT: 1.0ms

63.42 dbuV/m

0
140 B
E 120 1
2 120 Z 1101
3 z
g 100 & 100 1
g £ 90
» 80 s
= = 804
2 [l
g — 2 70
E = A 8 i
R ———— 1 60 1
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 50 1
Frequency (MHz) 5550

Plot 7-209. Antenna 3c (Peak & Average, Ch.106, 802.11ac, MCS9)

5585

5620 5655 5690 5725 5760

Frequency (MHz)

5795 5830 5865 5900

Plot 7-212. Antenna 3c (Peak, Ch.155, 802.11ac, MCS9)
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Trace:Maxtold;  RBW:1MHz 5931.20 MHz sk ok RBW:1MHz - peak: 5465.50 MHz, 63.48 dBuV/m
P : 3 MH: <} peak Trace 5 H B ) o N\
o PASS petecontx " vow:sut 61.69 dbuV/m PASS 55 g om You: Mz 00K o6 00 iz, 50,01 dBuvim
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Frequency (MHz) Frequency (MHz)
Plot 7-213. Antenna 3c (Peak, Ch.155, 802.11ac, MCS9) Plot 7-216. Antenna 3c (Peak & Average, Ch.106, 802.11ax(SU),
MCS11)
PASS peakToe sgw; :,1, mg Peak: 5144.50 MHz, 62.78 dBuV/m
Pesk ffset: 15 648 SWT: 1.0ms _ Avg: 5128.25 MHz, 50.45 dBuV/m PASS &g REW: 1Mz peak: 5469.50 MHz, 63.09 dBuV/m
140 Avg, Offser: 17.0d8 SO D Ome. Avg: 5455.50 MHz, 49.24 dBuV/m
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Plot 7-214. Antenna 3c (Peak & Average, Ch.42, 802.11ax(SU), MCS11) Frequency (MHz)
Plot 7-217. (FCC Only) Antenna 3c (Peak & Average, Ch.122,
802.11ax(SU), MCS11)
o RBW: 1 MHz  peak: 5355.50 MHz, 68.62 dBuV/m
Peak Trace b . . " F
PASS Ay, Offst 13798 KRN D Sme Avg: 5358.00 MHz, 50.98 dBuV/m
Trace: MaxHold ~ RBW: 1 MHz 5729.25 MHz
140 —— Detector: PK VBW: 3 MH: :
PASS Offset: 16,648 SWT: 1.0me 63.32 dbuV/m
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Plot 7-215. Antenna 3c (Peak & Average, Ch.58, 802.11ax(SU), MCS11) 5500 5535 5570 5605 5640 5675 5710 5745 5780 5815 5850
Frequency (MHz)

Plot 7-218. (FCC Only) Antenna 3c (Peak, Ch.122, 802.11ax(SU),

MCS11)
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Trace: M?xHold RBWE 1 MHz 5648.35 MHz Trace: M?xHold RBWE 1 MHz 5924.90 MHz
130 ‘PASS Ottt 748 R Lome 63.14 dbuV/m 150 ‘PASS Dt s Yo oz 62.34 dbuV/m
120 1 120 1
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3 3
§ 100 1 § 100 4
% 90 % 90 4
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50 1 504
5550 5585 56’20 56’55 56‘90 5725 5760 57‘95 5830 5865 5900 5675 5710 57’45 57’80 58‘15 5850 5885 59‘20 5955 5990 6025
Frequency (MHz) Frequency (MHz)
Plot 7-219. Antenna 3c (Peak, Ch.155, 802.11ax(SU), MCS11) Plot 7-220. Antenna 3c (Peak, Ch.155, 802.11ax(SU), MCS11)
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RBW:1MHz  peak: 5095.25 MHz, 62.37 dBuV/m

Peak Trace o
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Plot 7-221. Antenna 3c (Peak & Average, Ch.50, 802.11ac, MCS9)
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Plot 7-222. Antenna 3c (Peak & Average, Ch.50, 802.11ac, MCS9)
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Antenna 3c Radiated Band Edge Measurements (160MHz BW)
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Plot 7-224. (FCC Only) Antenna 3c (Peak, Ch.114, 802.11ac, MCS9)
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Plot 7-225. Antenna 3c (Peak & Average, Ch.50, 802.11ax(SU), MCS11)

RBW: 1 MHz  peak: 5373.00 MHz, 65.54 dBuV/m
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Plot 7-223. (FCC Only) Antenna 3c (Peak & Average, Ch.114, 802.11ac,
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Plot 7-226. Antenna 3c (Peak & Average, Ch.50, 802.11ax(SU), MCS11)
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Field Strength (dBuV/m)
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Plot 7-227. (FCC Only) Antenna 3c (Peak & Average, Ch.114,

Trace: MaxHold RBW: 1 MHz 5725.40 MHz
Detector: PK VBW: 3 MHz 2
PASS Offset: 16.5dB SWT: 1.0ms 63.35 dbuV/m
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Plot 7-228. (FCC Only) Antenna 3c (Peak, Ch.114, 802.11ax(SU),

802.11ax(SU), MCS11) MCS11)
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7.6.8  Antenna 3a Radiated Band Edge Measurements (20MHz BW)

PASS i i o100 VBW: 3 Mz Peak: 5145.50 MHz, 67.53 dBuV/m
pugi e {56 swT: 1.oms _ Avg: 5149.50 MHz, 51.24 dBuV/m

140

120

100

80

B s LU SU—— TS Sy

Field Strength (dBuV/m)

40

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-229. Antenna 3a (Peak & Average, Ch.36, 802.11n, MCS7)
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Plot 7-230. Antenna 3a (Peak & Average, Ch.40, 802.11n, MCS7)
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Plot 7-231. Antenna 3a (Peak & Average, Ch.60, 802.11n, MCS7)
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Plot 7-232. Antenna 3a (Peak & Average, Ch.64, 802.11n, MCS7)

PASS g dps Row:1MHz  Peak: 5470.00 MHz, 63.44 dBuV/m
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Plot 7-233. Antenna 3a (Peak & Average, Ch.100, 802.11n, MCS7)

PASS Peak Trace sgw g m§ Peak: 5470.00 MHz, 61.01 dBuV/m
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Plot 7-234. Antenna 3a (Peak & Average, Ch.104, 802.11n, MCS7)
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Plot 7-235. Antenna 3a (Peak, Ch.132, 802.11n, MCS7)
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Plot 7-236. Antenna 3a (Peak, Ch.136, 802.11n, MCS7)
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Plot 7-237. Antenna 3a (Peak, Ch.140, 802.11n, MCS7)
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Plot 7-238. Antenna 3a (Peak, Ch.149, 802.11n, MCS7)
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Plot 7-239. Antenna 3a (Peak, Ch.165, 802.11n, MCS7)
P ASS foakdes e §§W§ g 355 Peak: 5147.00 MHz, 66.53 dBuV/m
Pusk Offeat: 15 648 SWT: 1.0ms _ Avg: 5149.75 MHz, 50.60 dBuV/m
140
E o
3
2
< 100
2
£ 80
w
z
£ 60 M -
sof——

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-240. Antenna 3a (Peak & Average, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-241. Antenna 3a (Peak & Average, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-244. Antenna 3a (Peak & Average, Ch.100, 802.11ax(SU),

MCS11)
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Plot 7-242. Antenna 3a (Peak & Average, Ch.60, 802.11ax(SU), MCS11)

RBW: 1 MHz .
PASS feak Ttace g VBW: 3 MHz Peak: 5352.25 MHz, 64.92 dBuV/m

g, Ofteet 20798 SWT: 1.0ms _ Avg: 5350.00 MHz, 50.86 dBuV/m

140 4——1
E104—f
3
@©
2
£ 100
=3
]
=z 80
z
el
T 60 !\«.._
v I PG NS Ao
40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-243. Antenna 3a (Peak & Average, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-245. Antenna 3a (Peak & Average, Ch.104, 802.11ax(SU),
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Plot 7-246. Antenna 3a (Peak & Average, Ch.108, 802.11ax(SU),

MCS11)
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Plot 7-247. Antenna 3a (Peak, Ch.132, 802.11ax(SU), MCS11) Plot 7-250. Antenna 3a (Peak, Ch.149, 802.11ax(SU), MCS11)
Trace: M‘:ixHoId RBWE 1 MHz 5726.50 MHz Trace: M‘:ixHoId RBWE 1 MHz 5968.30 MHz
PASS e WM 630 dowvim L PASS giecosts, WM 5981 dbuvim
140 120 1
E E 1104
3 1201 2 100
s s
£ 100 5 o0
3 804 3 701
60 Y " 60 1
50 1
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
Frequency (MHz) Frequency (MHz)
Plot 7-248. Antenna 3a (Peak, Ch.136, 802.11ax(SU), MCS11) Plot 7-251. Antenna 3a (Peak, Ch.165, 802.11ax(SU), MCS11)
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Plot 7-249. Antenna 3a (Peak, Ch.140, 802.11ax(SU), MCS11)
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7.6.9 Antenna 3a Radiated Band Edge Measurements (40MHz BW)
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Plot 7-252. Antenna 3a (Peak & Average, Ch.38, 802.11n, MCS7)
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Plot 7-253. Antenna 3a (Peak & Average, Ch.46, 802.11n, MCS7)
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Plot 7-254. Antenna 3a (Peak & Average, Ch.54, 802.11n, MCS7)
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Plot 7-255. Antenna 3a (Peak & Average, Ch.62, 802.11n, MCS7)
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Plot 7-256. Antenna 3a (Peak & Average, Ch.102, 802.11n, MCS7)
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Plot 7-257. Antenna 3a (Peak & Average, Ch.110, 802.11n, MCS7)
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Plot 7-258. (FCC Only) Antenna 3a (Peak & Average, Ch.118, 802.11n,
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Plot 7-261. Antenna 3a (Peak, Ch.151, 802.11n, MCS7)

MCS7)
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Plot 7-259. (FCC Only) Antenna 3a (Peak, Ch.126, 802.11n, MCS7)
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Plot 7-263. Antenna 3a (Peak & Average, Ch.38, 802.11ax(SU), MCS11)

Plot 7-260. Antenna 3a (Peak, Ch.134, 802.11n, MCS7)
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Plot 7-264. Antenna 3a (Peak & Average, Ch.46, 802.11ax(SU), MCS11)

. . RBW:1MHz  peak: 5354.25 MHz, 61.79 dBuV/m
Peak Trace o .
PASS Avg. Offset. 20,608 VEW: 3MHZ ) 0 '5352.75 MHz, 50.34 dBuV/m

140 4]

120

100

80

Field Strength (dBuv/m)

60

W_.—J.

40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-265. Antenna 3a (Peak & Average, Ch.54, 802.11ax(SU), MCS11)
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Plot 7-266. Antenna 3a (Peak & Average, Ch.62, 802.11ax(SU), MCS11)
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Plot 7-267. Antenna 3a (Peak & Average, Ch.102, 802.11ax(SU),

Field Strength (dBuV/m)
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lot 7-268. Antenna 3a (Peak & Average, Ch.110, 802.11ax(SU),
MCS11)
i A RBW:1MHZ  peak: 5468.75 MHz, 57.97 dBpV/m
Peak Trace 5 5
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Plot 7-269. (FCC Only) Antenna 3a (Peak & Average, Ch.118,
802.11ax(SU), MCS11)
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Plot 7-270. (FCC Only) Antenna 3a (Peak, Ch.126, 802.11ax(SU), Plot 7-273. Antenna 3a (Peak, Ch.159, 802.11ax(SU), MCS11)
MCS11)
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Plot 7-271. Antenna 3a (Peak, Ch.134, 802.11ax(SU), MCS11)
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Plot 7-272. Antenna 3a (Peak, Ch.151, 802.11ax(SU), MCS11)
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7.6.10 Antenna 3a Radiated Band Edge Measurements (80MHz BW)

PASS peaklpce o SEW: 1Mz peak: 5149.75 MHz, 64.68 dBuV/m
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Plot 7-274. Antenna 3a (Peak & Average, Ch.42, 802.11ac, MCS9)
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140 4

E1204—

3

@©

1

P

)

g

g

@

k=3

2 . ! e

s’ . S

40

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-275. Antenna 3a (Peak & Average, Ch.58, 802.11ac, MCS9)
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Plot 7-277. (FCC Only) Antenna 3a (Peak & Average, Ch.122, 802.11ac,
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Plot 7-278. (FCC Only) Antenna 3a (Peak, Ch.122, 802.11ac, MCS9)

Trace: MaxHold : 1 MHz

5648.70 MHz

RBW
Detector: PK VBW: 3 MHz
PASS Offset: 18.0dB SWT: 1.0ms 63.39 dbuV/m

140 130 1

£ 120 4

] 120 £ 110
E 3

g 100 § 100 4

] e o e SRS s £ 901
7 80 g

o £ 804
2 w

6o _— A ° 701
S P RV P— ) e | A e

40 9

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 50 1

Erequency (Miz). 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900

Plot 7-276. Antenna 3a (Peak & Average, Ch.106, 802.11ac, MCS9)

Frequency (MHz)

Plot 7-279. Antenna 3a (Peak, Ch.155, 802.11ac, MCS9)
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Plot 7-280. Antenna 3a (Peak, Ch.155, 802.11ac, MCS9)
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Plot 7-281. Antenna 3a (Peak & Average, Ch.42, 802.11ax(SU), MCS11)
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Plot 7-282. Antenna 3a (Peak & Average, Ch.58, 802.11ax(SU), MCS11)
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Plot 7-283. Antenna 3a (Peak & Average, Ch.106, 802.11ax(SU),
MCS11)
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Plot 7-284. (FCC Only) Antenna 3a (Peak & Average, Ch.122,

802.11ax(SU), MCS11)
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Plot 7-285. (FCC Only) Antenna 3a (Peak, Ch.122, 802.11ax(SU),
MCS11)
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7.6.11 Antenna 3a Radiated Band Edge Measurements (160MHz BW)
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Plot 7-288. Antenna 3a (Peak & Average, Ch.50, 802.11ac, MCS9)
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Plot 7-289. Antenna 3a (Peak & Average, Ch.50, 802.11ac, MCS9)
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Plot 7-291. (FCC Only) Antenna 3a (Peak, Ch.114, 802.11ac, MCS9)
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Plot 7-292. Antenna 3a (Peak & Average, Ch.50, 802.11ax(SU), MCS11)
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Plot 7-293. Antenna 3a (Peak & Average, Ch.50, 802.11ax(SU), MCS11)
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Field Strength (dBuV/m)

PASS kediecs Row:1MHz  Peak: 5465.75 MHz, 62.26 dBuV/m
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Plot 7-294. (FCC Only) Antenna 3a (Peak & Average, Ch.114,
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Plot 7-295. (FCC Only) Antenna 3a (Peak, Ch.114, 802.11ax(SU),

802.11ax(SU), MCS11) MCS11)
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7.6.12 Antenna 1b Radiated Band Edge Measurements (20MHz BW)

PASS e SEW: 1Mz peak: 5148.50 MHz, 68.60 dBuV/m
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Plot 7-296. Antenna 1b (Peak & Average, Ch.36, 802.11n, MCS7)
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Plot 7-297. Antenna 1b (Peak & Average, Ch.40, 802.11n, MCS7)
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Plot 7-298. Antenna 1b (Peak & Average, Ch.60, 802.11n, MCS7)
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Plot 7-299. Antenna 1b (Peak & Average, Ch.64, 802.11n, MCS7)
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Plot 7-300. Antenna 1b (Peak & Average, Ch.100, 802.11n, MCS7)
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Plot 7-301. Antenna 1b (Peak & Average, Ch.104, 802.11n, MCS7)
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Plot 7-302. Antenna 1b (Peak, Ch.136, 802.11n, MCS7)
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Plot 7-303. Antenna 1b (Peak, Ch.140, 802.11n, MCS7)
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Plot 7-304. Antenna 1b (Peak, Ch.149, 802.11n, MCS7)
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Plot 7-305. Antenna 1b (Peak, Ch.165, 802.11n, MCS7)
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Plot 7-306. Antenna 1b (Peak & Average, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-307. Antenna 1b (Peak & Average, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-308. Antenna 1b (Peak & Average, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-309. Antenna 1b (Peak & Average, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-310. Antenna 1b (Peak & Average, Ch.100, 802.11ax(SU),
MCS11)
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Plot 7-311. Antenna 1b (Peak & Average, Ch.104, 802.11ax(SU),
MCS11)
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Plot 7-312. Antenna 1b (Peak, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-313. Antenna 1b (Peak, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-314. Antenna 1b (Peak, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-315. Antenna 1b (Peak, Ch.165, 802.11ax(SU), MCS11)
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